Está en la página 1de 16

Category SN:TC104-TuC

TC104.00
TC315 Crown block

Parts List

宏华

Sichuan Honghua Petroleum Equipment Co., Ltd.
October,2008

00 Sheave set¨¨¨¨¨¨¨¨¨¨¨¨¨¨¨¨4 2、 HTJT054.00 Fastline sheave group¨¨¨¨¨¨¨¨¨¨¨¨6 3、 HTJT101.00 Crane boom¨¨¨¨¨¨¨¨¨¨¨¨14 1 .TC104.00 Auxiliary Sheave¨¨¨¨¨¨¨¨¨¨¨¨¨¨9 5、 TC104.10.TC315 Parts Drawing For Crown Block¨¨¨¨¨¨¨¨¨¨4 1、 HTJT004.00 Buffer unit¨¨¨¨¨¨¨¨¨¨¨¨¨¨¨11 6、 TC104.13.00 TC315 General drawing of crown block¨¨¨¨¨2 II.00 Centralized lubrication device¨¨¨¨¨¨¨12 7、 TC104.Contents I.00 Sand line pulley¨¨¨¨¨¨¨¨¨¨¨¨¨7 4、 HTJT151.14.

00 TC315 General drawing of crown block TC104.I.00 TC315 Crown block 2 .TC104.

1-1985 Washer:12 4 8 GB/T343-1982 Steel wire:φ3 9 TC104.00 Crown Block Bracket 1 29 GB/T67-1985 Bolt:M4×8 4 30 TC104.00 Handrail4 1 12 TC104.07.05.14. 1 HTJT004.10.00 Lamp support installation seat 4 11 TC104.00 Buffer unit 1 27 HTJT151.00 Auxiliary Sheave 2 28 TC104.00 Handrail2 1 6 GB/T32.03.06.1-1988 Bolt:M12×45 4 7 GB/T97.06.01.00a Handrail5 1 12 TC104.00 3 L=150 L=200 L=2000 4 4 2 .Item Drawing code Name Qty.00 Handrail3 1 10 TC104.5t-7/8 Shackle 4 18 GB/T31.04.1-1988 Bolt:M30×120 14 19 GB/T6178-1986 Nut:M30 14 20 GB/T91-1986 Pin:5×60 14 21 GB/T97.09 U BOLT:M16 2 23 GB/T91-1986 Pin:4×40 4 24 GB/T6178-1986 Nut:M16 4 25 GB/T95.00 Centralized lubrication device 1 Hook:φ20×200 4 Crane boom 1 32 33 TC104.08.12 Data plate:δ2 1 31 TC104.1-1985 Washer:30 14 22 TC104.00 Fastline sheave group 1 3 TC104.13.00 Sand line pulley 1 14 TC104.00 Sheave set 1 2 HTJT054.00 Ladder 1 16 API Spec 9A Wire line:φ16 17 (S6)DX6.00 Handrail1 1 4 GB/T5802-1986 Safety chain:φ15 5 TC104.00a Handrail6 1 15 TC104.02.00b Handrail5 1 13 HTJT101.11.1-1985 Washer:16 4 26 TC104.

TC315 Parts Drawing For Crown Block 1、HTJT004.II.00 Sheave set 4 .

1-1988 Bolt:M20×35 12 8 GB/T343-1982 Steel wire:φ2 1 9 HTJT004.00 Guard 1 6 HTJT004. 1 HTJT004.6 6 15 HTJT004.09 Sleeve:L=112 1 5 .1-1988 Bolt:M16×30 4 3 GB/T5785-1986 Bolt:M16×35 4 Counterbalance Block:δ20 2 4 5 HTJT004.662×101.04.07 Crown block shaft 1 13 HTJT004.02.04a Sheave:φ1270/35 6 9 HTJT004.00 Kick-back frame 1 7 GB/T32.01 Clamping plate:δ12 2 2 GB/T32.00b Sheave:φ1270/35 1 10 HTJT004.05 Dust ring 12 11 HTJT004.03.00 Bearing housing 2 12 HTJT004.Item Drawing code Name Qty.08 Sleeve:L=25 1 14 LM249747NW /LM249710D Bearing:254×347.06.

00 Fastline sheave group Item Drawing code Name Qty.6 1 10 HTJT054.01.1-1988 Bolt:M20×35 12 8 HTJT054.00b Sheave:φ1524/35 1 11 HTJT054.00 Shield support 1 2 GB/32.03. 1 HTJT054.02 Clamping plate:δ12 2 4 GB/T5785-1986 Bolt:M16×35 4 Counterbalance Block:δ20 2 5 6 GB/T343-1982 Steel wire:φ2 1 7 GB/T32.00 Guard 1 6 .662×101.04a Sheave:φ1524/35 1 10 HTJT054.00 Fast line bearing seat 2 9 LM249747NW /LM249710D Bearing:254×347.2、HTJT054.06 Dust ring 2 13 HTJT054.1-1988 Bolt:M16×30 4 3 HTJT054.04.05 Fastline sheave shaft 1 12 HTJT054.07.

00 Sand line pulley B rotation A view 7 .3、HTJT101.

04 Left bearing housing (seat) 1 6 GB/T1152-1989 Lubricating cup:M10×1 1 7 HTJT101.1-1988 Bolt:M24×110 4 18 GB/T91-1986 Pin:5×45 4 19 GB/T6178-1986 Nut:M24 4 20 GB/T97.Item Drawing code Name Qty.03 Spring ring 1 4 42318 Bearing:90×190×43 2 5 HTJT101.5 1 2 HTJT101.05 Shaft 1 8 HTJT101.01 Sheave:φ610/φ14.1-1985 Washer:24 4 21 GB/T853-1988 Washer:24 4 22 GB/T32.06 Inner ring 1 9 HTJT101.1-1988 Bolt:M12×30 4 15 GB/T343-1982 Steel wire:φ2 2 16 GB/T97. 1 HTJT101.00 Shield support 1 3 HTJT101.10 Sleeve 2 14 GB/T32.1-1985 Washer:12 4 17 GB/T31.1-1988 Bolt:M16×40 2 8 .08 End cover:δ10 1 11 GB/T1096-1979 Key:B25×40 1 12 HTJT101.07 Retainer ring 2 10 HTJT101.02.09 Right bearing housing 1 13 HTJT101.

00 Auxiliary Sheave A view 9 .4、HTJT151.

02 Outer spacer 1 3 HTJT151.12 Tension bolt:M64 1 23 HTJT151.06 Retainer ring 2 10 HTJT151.03 Inner Distance Ring 1 4 GB/T1152-1989 Lubricating cup:M10×1 1 5 HTJT151.08.05 Stop plate:δ8 1 7 GB/T32.1-1986 Washer:20 2 20 GB/T6178-1986 Nut:M20 2 21 GB/T91-1986 Pin:4×36 2 22 HTJT151.10 Washer 2 15 GB/T6178-1986 Nut:M48 2 16 GB/T91-1986 Pin:8×90 2 17 HTJT151.Item Drawing code Name Qty.1-1988 Bolt:M12×20 2 8 GB/T343-1994 Steel wire:φ2 1 9 HTJT151.13 Annular buckle 1 24 HTJT151.07 Dust ring 2 11 42316 Bearing:80×170×39 2 12 HTJT151.16 Bolt:M48×150 1 10 .09 Pin shaft 1 14 HTJT151.15 Slotted nut:M64 1 26 GB/T91-1986 Split pin:8×100 1 27 HTJT151.14 Washer 1 25 HTJT151. 1 HTJT151.04 Shaft 1 6 HTJT151.11 Pin shaft 2 18 Pipe:φ34×5 L=104 2 19 GB/T97.00 Suspension Hanger 2 13 HTJT151.01 Sheave:φ400 1 2 HTJT151.

25t-5/8 Shackle 4 8 Round steel:φ16 4 9 Round steel:φ10 4 10 Galvanized iron sheet:δ1 1 11 L=1200 . 1 Channel steel:12 L=1140 4 2 Wooden block:305×305×1140 2 3 TC104.10.00 Buffer unit Wellhead centerline Item Drawing code Name Qty.01 Bolt:M16 L=240 4 4 GB/T6178-1986 Slotted nut:M16 4 5 GB/T91-1986 Split pin:3.10.2×40 4 6 API Spec 9A Wire rope:φ10 2 7 (S6)DX3.5、TC104.

6、TC104.00 Centralized lubrication device Fastline wheel shaft A view Sandline pulley shaft Crown block shaft Auxiliary wheel shaft Auxiliary wheel shaft 12 .13.

02 Transitional Sub Right-angle joint : M16 × 1.5 1 5 JB1887-77 C type hose:6Ⅰ-1220-C/2-M16×1.13.5 expand (outside)/M10×1(inside) Lubrication board:δ10 10 8 20 9 TC104.5 3 11 JB1887-77 C type hose:6Ⅰ-5300-C/2-M16×1.5 1 4 JB1887-77 C type hose:6Ⅰ-4150-C/2-M16×1.03 10 JB1887-77 C type hose:6Ⅰ-4200-C/2-M16×1.5 3 3 JB1887-77 C type hose:6Ⅰ-1220-C/2-M16×1.5 1 6 GB/T1152-1989 Grease nipple:M10×1 10 7 TC104.13.13.01 Grease nipple seat 3 2 JB1887-77 C type hose:6Ⅰ-1220-C/2-M16×1.5 1 13 1 . 1 TC104.Item Drawing code Name Qty.

7、TC104.00 Crane boom 14 .14.

14.1-1985 Washer:16 4 23 GB/T6178-1986 Nut:M16 4 24 GB/T31.14.04.14.1-1988 Bolt:M12×60 3 19 TC104.14.00 Right sectional frame 1 21 TC104.02.06 Eyepad:δ16 2 Bolt:M20×60 Installation seat of lightning rod Top frame 15 16 1 1 .40 Pin:φ40×145 4 3 HHBZ. 1 HTJT201.00 16 GB/T97.00 Stay frame 1 22 GB/T97.00 15 TC104.20 Pin:φ20×85 4 7 HHBZ.1-1985 Washer:20 16 12 GB/T6178-1986 Nut:M20 16 13 GB/T31.00 Double eye pad 4 9 HTJT251.00 Suspending Sheave 2 2 HHPX.00 Left sectional frame 1 20 TC104.14.01.00 Trolley 1 10 GB/T91-1986 Pin:4×36 16 11 GB/T97.1-1988 14 HTJT253.1-1988 Bolt:M16×70 4 25 TC104.1-1985 Washer:12 3 17 GB/T6178-1986 Nut:M12 3 18 GB/T31.02 Safety pin:4×65 4 4 JWYLG3-32 Pipe clamp:32 2 5 JWYLG3-28 Pipe clamp:28 2 6 HHPX.14.Item Drawing code Name Qty.01 Safety pin:3×50 4 8 TC104.05.03.

Intereses relacionados